Revolutionize Production through
worker creativity by pegasus!

WT500

Variable top feed, flatbed, interlock stitch machines
oW RNy REIES) F XU RFEREZIY

Parts Catalog

A€ PEBASUS.



R=9Ih5o0J0ORAE

INTRODUCTION

W D=y #7450 5E,1995 4 4 A 8IET1D WTS62:WT542
) —=ZXDI Y UERODBEHETRELTVET,

M 2-S3EICIIEHR AR U, ZRISROS#N, A
HAVI—=Y YA MIE->TWET,
T BEAREHEIhTHEEBR, =YY XD
REF. NO.(ZHEEBES)ERLTVET,

Wy — 8=y — U3— RFIHEK (54~67H)
ZhoDEWRL, BEOHRICOAFEREN TV EHRT,
b s8— Y 23 54~59 HIT , RIIEIIZ 60~67 HiT—1E
LCEEHLTVET,

BBHLEIIRRES T 7y 7 A% H L B sl
T, Z ORI, GHRE EOBEIE & HE T,

WEBEAEEE N2 & &, HTBRBSILIEERLT
T&Ew,
BE, IO —=YH I o ORRHBEHRBBICLD ,FER
CEBEINBZIENBHDETOT, o0 LHITTHELES

AV

BHHE (Models)

WT562 Series

B This parts catalog covers the WT562*WT542 series machine
manufactured April, 1995.

B On pages 2~53, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the
parts list.

I Gauge parts list / gauge parts construction charts .
Gauge parts are used in some machine types and sewing gauges
only. Pages 54~59 contain the gauge parts lists to obtain the
data at a glance, and pages 60~67 contain the gauge parts
construction charts in order to know the illustrations and the

combinations of the parts.

BB A numeric index of the parts is attached to page 68 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

B Always give the part numbers when ordering parts.
The contents of this parts book are subject to change to without
notice.

WT542 Series

WT562-01CA,CB,CC,EB

WT542-01CA,CB,CC,EB

WT562-02EA,EB,EC,FA,FB,FC

WT542-02EA,EB,EC,FA,FB,FC




B X 5

T Ny KBRS e 2~3
F 7N = BRRE (1)~(2) -oreereeverrersssnnsenmsnnnesininnniieesines 4~7
TR RS eeereere e 8~9
oY 111 - TR R PP TP TP TPTTITTTITIIETINAD 10~11
GFRE BB - eveeeeeememrsnrn 12~13
GESTHERE oo 14~15
}[/_,\?_ﬁm ....................................................... 16~17
TE D) BREE (1)~(2)erereeerrreeresmmsmmmnnietsienniiiiinn 18~21
EE D HEES (1)~(B) reeeererrerersmmmmmmnnincesnniiiiin 22-27
F 2 B 28~29
B DR BERE oo 30-~31
R TR o voveeerrrerssreninni 32~33
Gt fED FRBERE oo 34~35
TR BBEE oo 36~37
FOTRBEHE (1)~(3)-reereererersssmnrrrssnntiesiniiiiinnenn, 38~43
HR BB ooveverseresnrsemininniiiiitsssnsntsnncssenens 44~45
PRI Ghy veeeeerorornnnrrreeermsessnise ettt 46~47
FRAT A verrereroesennerstnnstintiiiiiiiiiiitiitiit it 48~49
BB (1)(-01) crreeeererrmrmmmninenininintsestsneeieanes 50~51
BHEES (Q)[-02] «rorerrererrsnniii, 52~-53
B DR v F e 54~59
B e DR ) FRFURB RIS oo ceveeereneermnnsnneeneinnnnniinnnn. 60~67
HETE A LTy J R serrrersrnernaniiiiiiiii. 68~

TABLE OF CONTENTS Page

MACHINE BED FRAME «++veessssvteeesssseressaninssssisnecssnns 2~3
COVER (1)~(2) ++++esereernsnrssssassssnssssnssanttasesssnnsuniueans 47
CRANKSHAFT DRIVE MECHANISM +++seeessssssssssnsnsas 8~9
ARM SHAFT MECHANISM +0rerrererseesesssssensinnaneceens 10~11
NEEDLE BAR MECHANISM +++eeeeesessunsnssssssanssnanannns 12~13
NEEDLE GUARD MECHANISM ++++sssessssssssssssssssssssns 14~15
LOOPER DRIVE MECHANISM ++1seeeerrerssscsesssssssununns 16~17
FEED MECHANISM (1)~(2) ++++ereeesressssssressessasuassasnas 18~21
TOP FEED MECHANISM (1)~(3) w++esressessessessessesuasuas 2227
PRESSER FOOT MECHANISM ++++ssssssssssssnssnnsssssenanns 28~29
SPREADER MECHANISM:+eeeeeeeeenasassssssssnsssnssssssnnes 30~31
THREAD TENSION MECHANISM +eeereeersrersrsesersenes 32~33
NEEDLE & SPREADER THREAD HANDLING :++:+2+2++ 34~35
LOOPER THREAD HANDLING +++seeeeeeeeesanesanessanasasns 36~37
LUBRICATION MECHANISM (1)~(3):+seeereeennssseeeeeees 38~43
HR DEVICE ++++teesssessesssrsersarannnarssssesessannunnonsessaeceecs 44~45
INSTALLATION PARTS +eereeesssessesssesssssansrssessesssans 46~47
THREAD STAND:+++++tseesereeearasasssaissiisscaasaaasanessesenns 48~49
SPECIFIC PARTS (1)(-01) ++seeeessnessesnsssasssasnssnennens 50~51
SPECIFIC PARTS (2)(-02) «+seersrseenesuesusnesueessenencac 5253
GAUGE PARTS LIST eeereeessseessseeseeenrnnascesaerenernnnnses 54~59
GAUGE PARTS CONSTRUCTION CHART :++1e0sseeeeeeeee 60~67
PART NUMBER INDEX t+1101+esterereeasessassaseacacacacannnnne 68~






7—ANy FHE
REF. PART NO.
NO. M ERES
%01 250358-9S
x02 250358A9S
03 210003
04 206527
05 250020
06 007017A
07 250117
08 250233
09 210679
10 206590
11 210586
12 208173
13 250148
14 240001
15 240052
*x16 202526
x17 230047A
18 210679
19 007018A
20 303448
21 210586
22 240227
* 23 250361
24 240228
25 004541
26 2401217
27 240110
@ =RFEAW

@ XXXXXX {3 = I R=YTY
suwﬁof—/n—/ifﬁwbr<fsh

e

> >
2 2
NN
-

NN R
I

A
4
|

A Aamim

Y A

NN~ 2

v /M4 X6

Vv =

v ,/M6 X 8

4 ¥ FH N BHINrBR

B> FERSEY BFFSFHE SEVEY XFIEH
|
N3

— 3 —

NAME

MACHINE FRAME
MACHINE FRAME
PLUG

PLUG

COVER

SCREW

BED PIN

TYPE PLATE

PIN

OIL SIGHT GAUGE

OIL SEAL
PLUG
FILTER
RING
PLUG

NAME PLATE

SERIAL NUMBER PLATE
PIN

SCREW

WASHER

OIL SEAL
PLUG

NAME PLATE
PLUG

SCREW

MARK
PLUG

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

MACHINE BED FRAME

Please confirm the correct part by the gauge parts lists on pages 54~59.






h—#E (1)
REF. PART NO.
NO. BRES
%01 250149-UD

02 240226

03 179107-05

04 250019

05 007021A
x*06 250351-UD

07 250352

08 007020A

09 007082

10 240310

11 250354

12 2028175

13 007062

14 250353

15 303448

16 210307

17 007066

18 250021

19 007019A

20 250023

21 303335

22 007052

23 250005-UD

24 007019A

25 250022-UB

26 007075

27 210025

28 250051

29 007018A

30 0070234

31 007089
@3 = HFEAT

@ XXXXXX {34 = I/=YTT

Z W

7 —-4sAhAnN- (L)
&

4 VvVE

oy v7rs

¥ x v

7 - Ah N - (E)
oy vy

¥ x v

Y x Y,/ M4X8
23

TAH - F

B &
YxY/M3X6
7545 v b

B &

B R E &
Bftx Y, /M4
ﬁ-ﬁjj/\“—
ox v

HABY AN

BE &

Mox Y
FTXREAH N -
Ex Y

T -Y - A=
Eox v

¥z By 1k 2

ﬁ/\*

IEx Y /M4 x6
XY,/ M4X16
v oitx Y,/ M4 X5

5%$E®H—zn—/§?ﬁhbf(ﬁéh

NAME

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
0 RING

SCREW

ARM COVER (LEFT)
0 RING

SCREW

SCREW

PLUG

EYE GUARD
WASHER
SCREW
BRACKET
WASHER

WASHER

SCREW

NEEDLE BAR COVER
SCREW

THREAD TAKEUP COVER

WASHER

SCREW

COVER/LOOPER THREAD GUIDE
SCREW

PULLEY COVER

SCREW
CUSHION
FLAT SPRING
SCREW

SCREW

SCREW

@3#¢ =Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (1]

Please confirm the correct part by the gauge parts lists on pages 54~59.

— 5 —






hN—1E (2)

REF. PART NO.

NO. BREBESH
01 250069
02 250049
03 007084
04 250003
05 250004
06 007084
07 250052BSD
08 007021A
09 007043

10 250074ASD

11 007021A
12 250071-91
13 250039-SD

14 250035
15 250036
16 250037
17 201191
18 240198
19 004535
20 0070204
21 210025
22 007020A
23 004821
24 250047
25 0070194
26 206023
27 0070184
28 007089
29 250348
30 250349
31 007238
@% = RFEAT]

@ XXXXXX Gi'f— D=V TT

S4~59HDY — I s8— /%’C’KL LTL2EEL,

%z W

tE (&)
TRy v b
NA XY/ M4 X
r®E (AH)
WAy v b

NE XYV /M4 X
Ry FAN- (K
1*.‘/“
m* > /M4 X 8
Ny FAN- (F
T x v

#oIN —
By - (H)
% h N —

e vy
vtz v,/ M4
mlff*

FiTE v

IEx Y /M3 X4
% U

% 8 1k £

¥ % U

NAF v b M4
73545 v b
Tk v

ﬁ)\*

IEx Y /M4 X6
Ervfitx v/ M4
E*

WA v b
IEx v

(o]

N~

—_ 7 —

NAME

TOP COVER
GASKET
SCREW
TOP COVER
GASKET

SCREW
BED COVER
SCREW
SCREW
BED COVER

SCREW

PLATE (LEFT)

(RIGHT)

(LEFT)

(RIGHT)

SLIDE PLATE
SIDE COVER COMPLETE

SIDE COVER

HINGE

SCREW
SPRING
PIN
SCREW
SCREW

CUSHION
SCREW
NUT
BRACKET
SCREW

FLAT SPRING

SCREW
SCREW

UNDER COVER

GASKET
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.

COVER (2]






THitE
REF. PART NO.
NO. BmEE
01 250532B91
x02 250501B91
03 252009-92
04 007015
05 252008-92
06 004534
07 004545
08 206748
09 250525
10 201074A
11 004019
12 202286
13 206837
14 250506
15 004547
16 004555
17 250508-91
18 004547
19 206837
20 250543A91
21 004547
22 250511-91
23 004547
24 240490-2
25 250530-91
26 004555
27T 004547
28 250514
29 007082
30 250507
31  250515A
32 004556
33 004541
34 240126
35 004500
@3k = RFEA ]

@ XXXXXX {34 = U=V T

o

54~-59 HDH = NR—VRTHELTLZ2E 0,

%z W

73 v ou ()
VA BV |
oy F ()
FExvY,/ M3.5% 14
25 vy ()
NBEAARENF /M6 X 14
Ex Y,/ M3 x4
7 x WV b

A R

& LIk A
ExY,/ M4,5%X10
N xS

oy v7s

=+

IEx Y /M6 X5
IEx Y, /M6 X 8
mE (7y va)
IEx Y /M6 X5
oy vy

Bz (7y va)
IEx Y /M6 X5
¥v¥ - (F)

IEx Y /M6 X5
44 3 v I )b
Wmse (7v v a)
IEx Y /M6 X 8
Ikx Y /M6 X 5
1IE * )
ExY, / M4Xx8
T

7"_1)._

Ex Y /M6 x 10
IEx Y /M6 X 8
B &
ExY,/M5X 10

— 9 —

CRANKSHAFT DRIVE MECHANISM

NAME QT.
CRANKSHAFT ASSEMBLY 01
CRANKSHAFT 01
CONNECTION ASSEMBLY 01
SCREW 04
CRANK ASSEMBLY 01
BOLT 01
SCREW 01
FELT 01
ADJUSTING BAR 01
GUIDE 01
SCREW 01
SPRING WASHER 01
0 RING 01
JOINT 01
SCREW 03
SCREW 01
BUSHING 01
SCREW 02
0 RING 01
BUSHING 01
SCREW 02
GEAR (LOWER) 01
SCREW 04
TIMING BELT 01
BUSHING 01
SCREW 01
SCREW 01
SET PLATE 01
SCREW 02
SHAFT 01
MACHINE PULLEY 01
SCREW 01
SCREW 01
WASHER 01
SCREW 01

@ 3¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






el 7
REF. PART NO.
NO. HRES

01 250526C91
x02 250516C92

03 007028

04 004592

05 007152

06 007153

07 007268

08 250568-91
x09 250567

10 253500-92

11 253500

12 007015A

13 007021A

14  253501A92
%15 253501A

16 004534

17 250524

18 004514

19 250569

20 250529-91

21 240091

22 004547

23 250521A

24 004547

25 250528-91

26 240091A

27 004555

28 004547

29 250566-UD

30 004541

31 004556

32 004501

33 204585
@3 = Hi5EA T

@ XXXXXX Wf— INR=IYTT
54~59 HDN — s~ /ﬁ’ﬂ'ﬁv LT &N,

TNNRF FRH&4 x
XN N

g

]
[~

b SN ;- SN TR TIPRN A

BHEF FORF% SF&Fx 28R SN
XA ¢ & v |

B NN

NN
~ANNNN NN\ w7
~~
S
N’
O

BEEESE EEE VY
X X X

K AN
o o N e} [e2NerNe;}
~
%XX
~ - ==
o

.
~

v ,/M3.5%x 14

~\Glue
NN AN\ 2
¢ 22N
O D o

&\

" X
~ O O'lQ;

N
® 010

A AR
NNCONENN
2 BAEEN
e OO0 o

X o X X

<

AN
X X
—
= O

NAME

MOTION ASSEMBLY
MOTION
SCREW
SCREW
SCREW

SCREW
SCREW

CRANKSHAFT ASSEMBLY

CRANKSHAFT

CONNECTION ASSEMBLY

CONNECTION
SCREW

SCREW

CRANK ASSEMBLY
CRANK

BOLT

BALANCE WEIGHT
SCREW

SHAFT

BUSHING

BALL BEARING
SCREW

GEAR (UPPER)
SCREW
BUSHING

BALL BEARING
SCREW

SCREW
HANDWHEEL
SCREW

SCREW

SCREW
WASHER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

ARM SHAFT MECHANISM

Please confirm the correct part by the gauge parts lists on pages 54~59.






SRS NEEDLE BAR MECHANISM

REF. PART NO.

NO. BLES % 7 NAME QT.
01 251014-91 §t# NEEDLE BAR 01
02 206061 SR+ NEEDLE BAR CLAMP 01
03 005325 Ezxv/Csx10 SCREW 01
04 206052 gty v’ LINK/NEEDLE BAR DRIVE 01
05 2510104 zFEE VY ECCENTRIC PIN 01
06 240098 =—FWR7Y VT NEEDLE BEARING 01
07 205097 B & WASHER 01
08 007041 m* v /M3 X6 SCREW 01

x*09 206063 A B GUIDE BLOCK 01
10 206062 EHNIR /St GUIDE BLOCK/NEEDLE BAR 01
11 0070204 Ezx v SCREW 01
12 007021A Ex v SCREW 01
13 251009 7 v F LATCH 01
14 007021A A SCREW 01
15 251019 3 SV SPONGE 01
16 206524 I »x & OIL WICK RETAINER 01
17 2121886 i AR OIL WICK 01
18  XXXXXX ¥ NEEDLE HOLDER 01
19  XXXXXX §t NEEDLE 03
20 004554 IEx Y, /M3Xx3 SCREVW 03
21 251008 HHAEN NEEDLE THREAD GUIDE 01
22 007031 ¥xv,/M2.5%X6 SCREW 01
23 251007 734 v b BRACKET 01
24 007019A FEx v SCREW 02
25 007082 ExvY, / M4Xx8 SCREW 01
26 240123 Bk o A CUSHION RUBBER 01
27  XXXXXX $t & NEEDLE PLATE 01
28 005373-HC M* Y “C4 x 8.7 SCREW 02

@3 = JEFEA W] @ 3% =Not for sale basically

@ XXXXXX B4 — U=V T, @ XXXXXX is one of the gauge parts.
54~59 HDH — I N— YR THEL TR, Please confirm the correct part by the gauge parts lists on pages 54~59.






A NEEDLE GUARD MECHANISM

REF. PART NO.

NO. HmES % PR NAME QT.
01 251517-91 =% v /oy F (M) ECCENRTIC/CONNECTION ASSEMBLY 01
02 004539 IEx Y /M5 X 6 SCREW 02
03 255501-92 w©v v F (#) CONNECTION ASSEMBLY 01
04 007015A ¥ %Y,/ M3.5x%x14 SCREW 02
05 004543 IEx Y /M4 X4 SCREW 01
06 306093 735 v CRANK 01
07 005084 N XY ,/C6X5.5 SCREW 02
08 205495 EiTE v PIN 01
09 251518 i SHAFT 01
10 205061 1 » ¥ RING 01
11 240102 BE & WASHER 01
12 202176 & A OIL WICK 01
13 206748 7 = )V b FELT 03
14 204052A b ) A OIL SEAL 01
15 251519-92 Lo~ (1) LEVER ASSEMBLY 01
16 004500 ¥x2vY,/M5X10 SCREW 01
17 303067 N2 E& SPRING WASHER 01
18  XXXXXX $ = (&) NEEDLE GUARD (REAR) 01
19 007017 ¥xv,/M4X5 SCREW 01
20 XXXXXX 5 (HI) NEEDLE GUARD (FRONT) 01
21 007031 ¥xvY,/M2.5X6 SCREW 01

@ = IRFEAT] @34 =Not for sale basically

@ XXXXXX2H =V /_—=VUTT @ XXXXXX is one of the gauge parts.
54~59 HDH — U 13— /ﬁ'@‘ﬁo LTLEEN, Please confirm the correct part by the gauge parts lists on pages 54~59.



ZiR< Wil
All subclasses except the WT562:542-02

#542-02

WT562




W—N—HiiE LOOPER DRIVE MECHANISM

REF. PART NO.

NO. MREFS % PR NAME QT.
01 252004 L SHAFT 01
02 205061 1 # W RING 01
03 240102 B & WASHER 01
04 004539 IEx Y/ M5X6 SCREW 01
05 2520024 735 v CRANK 01
06 252011-91 =z F%+&>vuwowv F (M) ECCENTRIC-CONNECTION ASSEMBLY 01
07 252001-92 ow F () CONNECTION ASSEMBLY 01
08 007015A ¥ xv,/M3.5x%Xx 14 SCREW 02
09 252000-92 = F+ v () ECCENTRIC ASSEMBLY 01
10 004539 IEx Y /M5 X6 SCREW 02
11 252010 NS v AYITA b BALANCE WEIGHT 01
12 007011 ¥£xv,/ M3XS8 SCREW 02
13 252034 [P D I SCREW 01
14 240062 BE & WASHER 01
15 004805 NAF v b M5B NUT 01
16 252006 L SHAFT 01
17 208028 B & WASHER 01
18 252003 AL v BLOCK PIN 01
19 208029 A5 - COLLAR 01
20 005084 NAE XYV /C5X5.5 SCREW 01
21 004802 NAF v P M4 NUT 01
22 XXXXXX V-8~ LOOPER 01
23  252007-92 - -—%fH (#) LOOPER HOLDER ASSEMBLY 01
24 004501 T x Y /M5 X 14 SCREW 01
25 303067 N R EE SPRING WASHER 01
26 007086 Exv /M4 XT SCREW 01
27 007085 Y xv,/M6X10 SCREW 01

@3 = BT @3% =Not for sale basically

@ XXXXXX li’f—' UNR—=YTY @ XXXXXX is one of the gauge parts.

S4~59 HDH — U 3—y i?m& LTLREEN, Please confirm the correct part by the gauge parts lists on pages 54~59.






QT.

FEED MECHANISM (1)

NAME

EYURE (1)

— ot e —
oocoOooo

FEED BAR
FEED DOG
T
T

AN e
oEN==
N R
HNANETER
+H HH e Hd Y

— — — OO 3 r ot ] D =t = — ot =t — — o —t — O e — O3 =t = — -t o
[ e e e e ] oo oOo ocooCoCo oooooo ocoocoo [ = =R = Ko X =] oocooo ocoOoooo ooococo ocoocoo o coocOoo ocoococoo oo

B — B -
mmm m
[N -]
ODO—O
neanNp.wm

©
< X o
O&Fw ©
NE=S N\

NN B

A6 4O U 46
EaxkEE
B - e e

FEED BAR GUIDE
(LOVER)
BEARING

AIN FEED

EDLE
0CK

SHER
NK/M

SCREVW
E
L
A
I

vy 7

RETAINER

vy 7

o
p=
o\
¢ HA
20N %
= pRYE
IR -FN
HHEEHY

7

= m B B
— O M@m
ol - =00
AADOO
nunw=Zwnn

X
00O
=N\
AN

2% | LD
LY
B K AH

ING
E BLOCK

o
m b=

oo m EOomMmT

NN
[=—R=0 =1
MmO Zw

n
® O,
B \o
= £\
LE: N
AN R
REEE

™ R

ENTIAL FEED LINK

wn

X

< ¥

= Ky
AN
AINDNND
g 31
Baan

VoS

SN\
NN
INACHE
=y

Y /M5 X 6

[l ]
- O
o~ =
= B ) — B
oxmm
-1 N0
— D0
ocowmwmwm

BRACKET
SCREVW

N
N
™NEB

Please confirm the correct part by the gauge parts lists on pages 54~59.

@ XXXXXX is one of the gauge parts.

@3¢ =Not for sale basically

BRFEAT]
@ XXXXXX IEH — U= 7T,

54~59HDH — U= UK THEEL T I,

[ &






%Y (2)

REF. PART NO.
NO. B ERES Zz W
01 252531 y::
02 252532 AWMERN
03 252533-92 L /¥ —
04 004531 NERENVF/MbE X 12
05 005316 BfxY,/Ch
06 240271 h 5 -
07 001998-2 ExvY,/C4x%x6
08 007066 Bt x Y,/ M4
09 252536 PR RIS 3
10 240129 oy vy
11 252539491 7 347 v b
12 0070194 ¥z v
13 240162 72
14 252664-91 L8 — (#)
15 252538 B &R
16 007021A ¥z Y
17 240124 2R = Y —
18 210171 2 by st -
19 002905 ¥xvY,/ChX4.5
20 201185 BE &
21 210167 RN
22 005486 BfixY/Ch
23 211301 11| PSS
@3 = FxAn]

@ XXXXXX 34 =V _=YTT,
S4~SOEHDY — I NR—VRTHEELTLRZE,

NAME

BLOCK
GUIDE/BLOCK
LEVER

BOLT

SCREW

COLLAR
SCREW
SCREW
SPRING
0 RING

BRACKET

SCREW

PLUG

LEVER ASSEMBLY
SCALE PLATE

SCREW
SPACER
STOPPER
SCREW
WASHER

THUMB NUT

SCREW
SPRING

@3# =Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (2]

Please confirm the correct part by the gauge parts lists on pages 54~59.



(@

|




TOP FEED MECHANISM (1]

LEUHE (1)

— O — — o — N — —— — e O — e < — = o — — O\ — o — — - N — O — — - —
M oo OoCOoOOoO COoOoOOoOOoCOoO COOCOCO ODOOoOCOoOO OSSO OO ocCooOoOoO OCOoOOoCOoCOoO OO OoOOO OCOCOODOO OCOOOO O OO OO [

o
?
~
vy
mo
]
=9
~a s
< 2
2 2
- :
N )
o g
-
a, o MH.
(=2 ] << 22
o 3 $E
~ 3 e
(L] = (= 228
= - =) a [<5] BE£E
— /m = = o =3 .wdc
o = r =3 S S92
-t = — = 25 a hmm
O mo [29) v A, [-9 dmkE
— < > et =t No = A _ma o ot EXE
= = = O 1) o (ST <~ A O < m e [SEN ) — o %50
= mo o I~ 7 T o — — — = ~ m o~ moEm - =3 £ < NXm
ZEAmBE [ e - B B 23] = = = = BE —m B N EBEE N mB B —m Ba, = "X o
m W@maZmm @ =me @z oW = m —rm i @ £x €= £ (2 [ ~Aam i m oo, — = %X o
= Oem=zZs eI M<ZAOZ NZZJda MZaa ZAZ0N0N ] DA Q- ZaZnn <o ( 1 J
T OOMEOU «CDOEODO WM i iz O @0 ———Daw OmIMED— OO0 —OODL rmrmmdDw OMKEAD O
Z mNZON EZOML NOA0M EAMAOERK NAOMY JAO0OAMBE NNNOC MMOMUNY) OFMLY J0AMBE NMONN=E 0
< < o
—t i 4
0
X X P X X )
™ © — © © X ~r —
o) ® = < 0 el X ~ = X = o X
x= =2 = N\ x X X w® N Pa N x e
» .
«~ N N\ <+  © < - = L N R LR« =
=< N +~ = = = = \NE& o= 2N | RKS N+ +
AN ¥ PN ANEN N NN 2N\ ! N{ofo <+~ HE NN NEILON ! N AN D
& Mo AN T ODNDNRNEN Euggd NUER2N QEANAN oo =2 oKINnK o= /NN 2R I N

A AN HEnEN ANNEY ERIEEHY KIDEAK NVEuANE @K HEYKS YHEK< NEV G @R
M Hgiiny gilaKR Ha=ogd #MEyEnN HpgEnd @9l KHY¥N HEKKRERF *YHKHE O KNKHE

N w =00 [T
(9] » o OO O o
| ! | I I | fxy |
A S [aN IR TeRoris e r) O O NN WO — 0D v I LD - -~ RO O O WD [=RTeR o Ko Nop) IO TN M N WO OO OO rMm

4
8
4
0
4
8
4
0
7
8
8
2
0
4
0
8
2
1
4
8
2
7
4
8
2
0
9
0
1
8
8
9
9
1
4
1
1
7
8
X
4
8
7
8
2
0
9
0
1
8
8
8
8
258530

S4~S9F DY — U=V R THELTL I,

@ XXXXXX 34 — I /—=YTT,

[=NTeRTel OO <F OO O CSOoOoOnoo OO OoO O~ O W=~ O~ 0 0O OO OO~ O LW W ﬂ

[ NN NONOWN O NANANAN NN O NNANO N NN~ O NN NOoONOoOOo N ONO N ANN—N O NN T\
—— N LD WO -0 DHO — Mo WO =00 O O — N O O - 00O O — Q) ) <UD O -0 O — N LD O -0 O — N <t LD € N
COoOOOoOO oo oco— e — -~ — N AN NN NN D MMM MW MmMmom < = < < W0 W OO W0 Lo w *

* % °®






EEVEE (2

REF. PART NO.
NO. MR ES

01 258500-92

02 004555

03 004547

04 240236-2

05 256501

06 256502

07 004547

08 258534-92

09 004533

10 254504

11 240062

12 004805

13 208235

14 258502

15 202176

16 207358

17 202577

18 240110

19 208235

20 276504A91
x21 276505

22 004533
%23 276506A

24 276509

25 276513-92

26 004535

27 276508

28 276507A

29 201629

30 004543

31 276510

32 276511-92

33 004533

34 004543

35 240308

36 004543

37 258514-92

38 004534

39 258508

40 202175

41 206748

42 240110

43 258515

44 258546

45 202176

46 207925

47 004543

48 258503-9S

49 258505

50 004523

51 258506-SD

52 258507

53 007020A

54 209084
@3 = JRFEAT]

.XXXXXXIi‘f— UNR=YTY

=

=\\ ¥
2RR
\40303
= X X
\,cnoo

SRR
N,

A AN o

e AN

B BERP By

T &

SNEBW W XH
D AN
3N N
=P ~
-~ B
-

wE;r oG

IR AN

B OB WHREWY XINE N
)&l G

=

H

~
<
ral

B\
BN
T,
\

-8
1S

h:: SN
AN
E A AN
AN Re
2 &

~
<
-

6 X 35

N=
W\ |
N,

BHO Y JIONRV By BEIICKF SFEIINYm FREBF CSBOEY YEREFY SERSIE YR Y o FRH R

S4-S9 DA — U5~y TR T &L,

NAME

ECCENTRIC
SCREW

SCREW

NEEDLE BEARING
CONNECTION

COLLAR
SCREW
CRANK
BOLT
SCREW

WASHER
NUT
WASHER
SHAFT
OIL WICK

OIL FELT

RING

PLUG

WASHER

CRANK ASSEMBLY

CRANK
BOLT
BLOCK
LINK
LEVER

SCREW
BLOCK
PIN
RING
SCREW

PIN
CRANK
BOLT
SCREW
COLLAR

SCREW
LEVER
BOLT
SHAFT
OIL WICK

FELT
PLUG
LINK

PIN

OIL WICK

FELT

SCREW

BRACKET COMPLETE
0 RING

BOLT

COVER
0 RING
SCREW
PLUG

@3 =Not for sale basically

TOP FEED MECHANISM  (2)

QT.

01
02
02
01
01

01
02
01
01
01

01
01
01
01
01

04
01
01
01
01

01
01
01
01
01

01
01
01
01
02

01
01
01
02
02

04
01
01
01
01

04
01
01
02
02

08
04
01
01
06

01
01
07
01

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.



— 26 —



EFEVURE (3) TOP FEED MECHANISM (3]

REF. PART NO.

NO. BamES A PR NAME QT.
01 258542 Wﬁﬁﬁ ADJUSTING PLATE 01
02 004022 Ezx v MG X 10 SCREW 02
03 252658 2 by STOPPER 02
04 303448 B & WASHER 02
05 007018 Yxv,/M4X6 SCREW 02
06 258513 R ADJUSTING BAR 01
07 240511 H# /s % SPRING 01
08 200555 1IE » & RING 01
09 272539A Bt E v PIN 01
10 210930 m /s % SPRING WASHER 02
11 258543 A LEVER 01
12 004821 NAF v b /M4 NUT 01
13 007303 Bftx v SCREW 01
14 258544 y vz LINK 01
15 007130 EhR Y/ M4 XT SCREW 02
16 276514B AN LEVER-SHAFT 01
17 201022 oy vy 0 RING 01
18 276515 5 v F LATCH 01
19 258509 g5lER Y /¥ % SPRING 01
20 240296 I A COLLAR 01
21 004521 IEx Y /M6 X 10 SCREW 01

@3¢ = RFEAY @34 =Not for sale basically

@ XXXXXX 3H ==Y TT @ XXXXXX is one of the gauge parts.
54~-59 HDH —TR— i?ﬁa‘, LT &N, Please confirm the correct part by the gauge parts lists on pages 54~59.






R o BHE

REF. PART NO.

NO. TRES
01 253039
02 253051
03 240512
04 253041
05 007021
06 253040
07 253018
08 253059
09 240474
10 007010
11 XXXXXX
12 253043-91
13 007023
14 253044
15 204115
16 007017
17 005386
18 253048-91
19 253038
20 007020
21 253045
22 007021
23 206225
24 005084
25 253046
26 240165
27 207868
28 005187
29 206156
30 005084
31 253047
32 253027
33 005184
34 253050
35 002022-4
36 253013
37 253014
38 007034
39 253015
40 007019A
41 004805
42 004581

@3 = liFEAT]

@ XXXXXX 34— U R=UTF

e

HEASEE n
»HBEER
NS JECE - SR

B=HbE HBEHE

HYyco®|EH

B Nl N I BDUNIH O NPDATFH
N

NN Y,
Of\
l'\"

5x 14

Sh*EINO ESLE HR

Cb x 5.5

e

ShN B3

BUTUE BN w=s
MUNNTH N owuv N
LA A1

N~N ¥ \

o8

o

X

[{e]

HyHo &

BE NN D
2 SN R |
A <\
N\ -2
2\ &
Cﬂz X
X o —

(o]

SEE

N
o

S4~S9EHDH — Vs~ /ﬁ‘(ﬁiﬂ LTLEEN,

PRESSER FOOT MECHANISM

NAME QT.
STUD 01
NUT 01
SPRING 01
PRESSER BAR CLAMP 01
SCREW 01
PRESSER BAR 01
OIL GUARD 01
FINGER GUARD 01
WASHER 01
SCREW 01
PRESSER FOOT COMPLETE 01
GUIDE ASSEMBLY 01
SCREW 02
LINK 01
WASHER 01
SCREW 01
SCREW 01
LEVER-SHAFT 01
BRACKET 01
SCREW 02
CONNECTOR 01
SCREW 02
COLLAR 01
SCREW 02
SHAFT 01
0 RING 01
CRANK 01
SCREW 01
COLLAR 01
SCREW 02
SPRING 01
LINK 01
SCREW 02
CRANK 01
SCREW 01
SHAFT 01
LEVER 01
SCREW 01
BRACKET 01
SCREW 02
NUT 01
SCREW 01

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.



WT562 Series




%2
T*Evoy F (4)
ay F

b N V4

IEx Y /M5 X5
B & v

B &

NEF v b CY
75 v

AW:: ad:

A3 -

IEx Y /M4 x4
L]

735 v

IEXx Y /M6 X5
B

VA IVN |

7 = WV b

& nh At

oy v7r

h S5 -
¥£xv,/C3x%x3.7
Loy — (#)
¥zx2v,/M4Xx10
ExY,/ M4Xx14
27TV wy ¥ —

WV k /M6 X 14

£ Y IR U #4
REF. PART NO.
NO. B R E S

01 254524-91

02 254527

03 254525-92

04 004514

05 206173

06 204520

07 003018

08 254528-92

09 004534

10 240308

11 004543

12 254523

13 254506

14 004547

15 254507

16 254518A

17 207925

18 202176

19 233020

20 212039

21 001227

22 254516-92

23 007020

24 007022

25  XXXXXX
@3 = RFEAT]

@ XXXXXX 34 — U /=Y TY

s«wﬁw%—/n—jifmwbr<Féh

NAME

ECCENTRIC-CONNECTION ASSEMBLY

ROD
ECCENTRIC
SCREW

PIN

WASHER
NUT
CRANK
BOLT
COLLAR

SCREW
SHAFT
CRANK
SCREW
BLOCK

CRANKSHAFT
FELT

OIL WICK

0 RING
COLLAR

SCREW

LEVER ASSEMBLY
SCREW

SCREW

SPREADER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.

SPREADER MECHANISM



@ WT542 Serles

244 HAED L
2-Needle Without top cover thread|

P~ (O TR 1)
2-Needle With top cover thread

WT562 Serles
Il
[

WT562 Series

@ WT542 Series

348t EfED ML
3-Needle Without top cover thread|

3&$t b HD
3-Needle With top cover thread

@ WT562 Series
( I

WT562 Series




HER TR

REF. PART NO.

NO. BRES
01 254008
02 0070194
03 192120
04 206115
05 303448
06 0070184

07 254003B92
x08 254003B91

09 004531
10 202868
11 254000-91
12 254022
13 002133-1

14 254023C90U
15 254023E9U

16 254019
17 254021
18 254010A9U
19 254010B9U
20 254010C9U

21 254020

22 206203

23 306301

24 005447

25 206202

26 007019A
27 001817-2A
28 210319

29 208450-UA
30 201037

31 208448

32 208447-UA
33 201086

34 201068

35 254023B9U
36 254023D9U

@3 = F5EA ]

@ XXXXXX {34 — U3V TY,

Z W

% E

¥ x U

"4 7

F N -

B &

IEx Y, /M4 X6
75 v

735 vy
NBARENVF /ML X 12
B &

L /N —

h 3 -

Exv, /C5x12.5
Fvyav (M)
Fvvayv (#M)
73545 v b

# ot X

#RF () ()
HREF (M) (dh)
*HEF (E) (5)
%8

%8

glER Y /¥ %
Bfffxv/Ch
R
¥ox v

AT

A Fm

Zm

E#E/cx (58)
5SF =z v b

wWF+ v b
FE#E/sx (&)
Ehsx (58)
Fviyav (M)
F v vav ()

54~59 HDH — U=V KR THEL T I,

NAME

THREAD
SCREW
PIPE
HOLDER
WASHER

SCREW
CRANK
CRANK
BOLT
WASHER

LEVER

COLLAR

SCREW

THREAD TENSION MECHANISM

GUIDE

TENSION CONTROL MECHANISM
TENSION CONTROL MECHANISM

BRACKET

THREAD
THREAD
THREAD
THREAD

THREAD
THREAD
SPRING
SCREW

RELEASER

TENSION COMPLETE
TENSION COMPLETE
TENSION COMPLETE

GUIDE
GUIDE

TENSION POST COLLAR

SCREW

SCREW STUD
TENSION DISC

Cup
SPRING

SPRING

(HEAVY)
BUSHING

POST NUT

SPRING
SPRING

(MEDIUM)
(LIGHT)

TENSION CONTROL MECHANISM

TENSION CONTROL MECHANISM

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.






&% 80 U SRBE NEEDLE & SPREADER THREAD HANDLING

REF. PART NO.

NO. BmES 2 b7 NAME QT.
01 253505A by W) THREAD TAKEUP 01
02 0070194 Ex v SCREW 02
03 303448 BE & WASHER 02
04 253504-92 A LEVER 01

x05 253504 Lo — Kk LEVER 01
06 004501 ¥xv,/MbHX14 SCREW 01
07 303067 AR ¥ SPRING WASHER 01
08 205061 Ik X W RING 01
09 204754A A3 - COLLAR 01
10 002193 N XY ,/C5X8.5 SCREW 01
11 001457 IEx Y /Ch x4 SCREW 01
12 253503 i SHAFT 01
13 004527 Exv,/ M4Xx8 SCREW 01
14 201252 N EE SPRING WASHER 01
15 204107 B & WASHER 01
16 253507 % H THREAD GUIDE 01
17 007009 Y xvY,/M3X4 SCREW 01
18 253508A % B THREAD GUIDE 01
19 007077 mxv, /M4x7 SCREW 01
20 2535094 * = THREAD SUPPORT 01
21 007008 ¥xY //M3X5 SCREW 01
22 240474 BE & WASHER 01
23 253594 *RFA THREAD GUIDE 01
24 007143 ¥ %Y,/ M4x5.5 SCREW 01
25 253584B FEN THREAD GUIDE 01
26 W09070-2 Bffzxv, / W5hH SCREW 01
27 253517 HF YR SPRING 01
28 253593 /N F I TENSION DISC 01
29 253544 %1 THREAD GUIDE 01
30 007019A Ex v SCREW 01
31 303448 B & WASHER 01
32 253545 FNY - HOLDER 01
33 234521 B THREAD GUIDE
34 004535 IEx Y /M3X4 SCREW
35 007010 ¥£xv,/ M3XE6 SCREW 02
36 253506 %Y THREAD TAKEUP 01
37 007019A Ex v SCREW 01
38 253514 % B THREAD GUIDE 01
39 007019 Y xv,/M4X8 SCREW 02
40 253515 % 18 THREAD GUIDE 01
41 007019A Y x v SCREW 01
42 253548 FREN THREAD GUIDE 01
43 007019 ¥ zxv /M4 X8 SCREW 02
44 303448 B & WASHER 02
45 253547 % 8 THREAD GUIDE 01
46 137108 8 F I TENSION DISC 02
47 137109 FE #/% % SPRING 01
48 005387 Bfxv,/C3 SCREW 01
49 253511 % THREAD GUIDE 01
50 004554 IEx Y, /M3x3 SCREVW 01

@3 = EFEA T @34 =Not for sale basically

@ XXXXXX {34 = IR —=VUTT @ XXXXXX is one of the gauge parts.
54~59 HDH — U N — lﬁ'[’m LTLE&N, Please confirm the correct part by the gauge parts lists on pages 54~59.



% i\w/m@,

o=

&




Thig Y HiE

REF. PART NO.
NO. @ ESE

01 253608-91

02 004514
03 253611
04 007043
05 253533A
06 007031
07 210585
08 210353
09 002921
10 306328
11 137108
12 211388
13 005526
14 253612
15 253613
16 004554
17 253524
18 210955A
19 007023A
20 253525
21 004554
22 303865
23 240115
24 200555
25 253526
26 004554
27 303865
28 200555
29 253614
30 004325
31 303448
32 253527
33 253528
34 007087
35 253536
36 007018A
37 253615
@3 =HFEAA]

@ XXXXXX ¥ — I nR—YTY

£

5 X5

(A R
N =
2=

}EVFA ®
-~
X
o

v ,/M2.5X6

AN
(@)
w
X
=

e S H B
Nl

RUAHHE BHERBEHA
7\
e
>

N
=
w
X
w

SNE N IR ROV Y fmE e\ e
I\

/M4 Xx16

A\

M3 X 3

L AN

B AR
o

SHERFOR #FMHOR EHBVFR
NN
=
w
X
w

2 3W N

WV b/ M4 X6

IRENE
W
(A
AN !
=
w

Y /M4 X 6

B ETE T BR%S»

RE

Sbwﬁof—/n—/ﬁ?mﬁbT(Féh

NAME

THREAD TAKEUP
SCREW

BRACKET

SCREW

THREAD GUIDE

SCREW
WASHER
THREAD GUIDE
SCREW
TENSION POST

TENSION DISC
SPRING

NUT

BRACKET

THREAD SUPPORT

SCREW
BRACKET
WASHER
SCREW
SHAFT

SCREW
0 RING
SPRING
RING

SHAFT

SCREW

0 RING

RING

THREAD GUIDE
BOLT

WASHER
STOPPER
SPRING

SCREW

THREAD GUIDE

SCREW
THREAD GUIDE

@3¢ =Not for sale basically

@ XXXXXX is one of the gauge parts.

LOOPER THREAD HANDING

Please confirm the correct part by the gauge parts lists on pages 54~59.






wimkE (1)

REF. PART NO.
NO. MR ES

01 255129-91

02 303335

03 004518

04 204196

05 240533

06 202199

07 255135-91

08 255037

09 255132-91

10 007017

11 240144

12 255137

13 200136

14 200152

15 255112

16 007019A

17 213508

18 255097-91

19 004821

20 240334

21 202199

22 255111

23 004535

24 240486

25 202199

26 255119

27 255124

28 007143

29 255125

30 202175
@3k = RFEAH]

@ XXXXXX {34 — U=V TT,

HWBE SNy RWEOMBEE N

NBEGH AW b B

CIEX¥NY L 3 D 2
NN\ NN BT

z:4- 3= AN
S RO
\

W OEE N XEdHdH N
*

[ IR |\

NN NN RN R

NEE D AW
NN Y

WUHUY YHFEINY BOMENH

ﬁih'*ﬁ H
R RS
-\ -

54~S9EHDH — =Y R THEL T 20,

Wb/ M6 X10

=
™
X
o

b/ M4

=
w
X
=~

M4 X 5.5

LUBRICATION MECHANISM (1)

NAME

OIL DISTRIBUTOR
WASHER

BOLT

NIPPLE

TUBE

CLAMP

PIPE

JOINT SCREW

OIL DISTRIBUTOR
SCREW

TUBE

CLAMP

JOINT

JOINT SCREW

OIL RELEASE PLUG

SCREW

SPACER

OIL DISTRIBUTOR
NUT

TUBE

CLAMP
PIPE
SCREW
TUBE
CLAMP

FELT
LATCH
SCREW
FELT
OIL WICK

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






wintdE (2]

REF. PART NO.

NO. B R ES
01 255035-91
02 255037
03 240135
04 200136
05 202199
06 200152
07 255003A
08 240136
09 210766
10 004514
11 255021
12 255005
13 007018A
14 240143
15 255039
16 240144
17 255038
18 240145
19 202199
20 255010-91
21 007018A
22 255123
23 200152
24 205113A
25 202199

@ - AT

@ XXXXXX {34 = U 18=YTF,

% W

A\
7

RN FRNEEEE ONYBERZE
I NN

N N

MR
N

N 7 N\ TG

Y

SN B N B RN
\

M5 X b5

X

v /M4 X 6

>

>

AP e H
N - AN [N B
AN NENEEENG N

)
<

M4 X 6

NESERERER MY CRERW
NEFRR S Bl e

g2
=G
N

54~59 DX — D=V R THEL T &,

NAME

PIPE
JOINT SCREW
TUBE
JOINT
CLAMP

JOINT SCREW
OIL PIPE
FELT

PIN

SCREW

FELT
LATCH
SCREW
TUBE
PIPE

TUBE
JOINT
TUBE
CLAMP
OIL DISTRIBUTOR

SCREW

JOINT

JOINT SCREW
OIL TUBE
CLAMP

@ 3% =Not for sale basically

LUBRICATION MECHANISM (2]

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






RimsE 0
REF. PART NO.
NO. HBREFEE

01 255000-92
x02 005138B

03 202287A
04 255001
05 004504
06 255091-91
*07 255092
*08 255023
03 255024
10 255025
11 255026
12 255027
13 255028
14 007026
15 007105
*x16 255033
17 2550189
18 004514
19 004531
20 255093
21 210200
22 206233
23 206431
24 210201-SD
25 007021A
26 9A3002
@ - H T

@ XXXXXX 3y — /8= UTT

-4 PR

A N v

ExY /H11x12
H 2y v b

oYy v7y
ExvY,/M8x20
Ry 7 ()

b i L 7. 3

v ITEE

it

-4 -

0 - 45 -

o - % -

B /N —

L x Y,/ M4x25
ExvY,/ M4Xx40
7545 v b

vt —AFKA - N
IEx Y /Mb X5
NARENF/MEX12
MmFEx v
TS5 v b/ T 4V -
b SRV SV

oy vy

74NV —-F

T x v

7 4 V8 - Y =)

S4~S9HDH — U=y B THBLT LS,

LUBRICATION MECHANISM  (3)

NAME

OIL RESERVOIR
SCREW
GASKET
0 RING
SCREW

PUMP ASSEMBLY
PUMP BODY
PUMP BODY
SHAFT

ROTOR

ROTOR
ROTOR
COVER
SCREW
SCREW

BRACKET
WORM WHEEL
SCREW

BOLT

JOINT SCREW

BRACKET/OIL FILTER
OIL FILTER

0 RING

OIL FILTER CAP
SCREW

FILTER SEAL

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.

— 483 —






HR & &
REF. PART NO.
NO. W EE

01 207065-9U
x02 207066-UD
03 207067-UD

04 206781
05 005053
06 207068
07 255015
08 004210
09 255016
10 255013
11 007010
12 255014
13 210766
14 240117
15 200155
16 2021175
17 206115
18 007017A
@3k = IRFEAH

@ XXXXXX 34 — /=TT

%z W
vyavsyvy (k)
vyavsy vy (L)
3

b 3 B

S xvY,/C4%x4.8
7 x JV b
vYyavsy vy (F)
IExv

=

st g (F)

¥ xY,// M3X6

7 = WV b

S =4

Fa-—-7

235 v

B mh A

RNy -
YExv,/4X%X5

5&@Em#—yn—/§?ﬁhbf(féh

B

HR DEVICE

NAME

SILI.OIL RESERVOIR UPPER ASS.
SILICONE OIL RESERVOIR (UPPER)
CAP

PIN

SCREW

FELT

SILICONE OIL RESERVOIR (LOWER)
SCREW

CAP

NEEDLE COOLER (LOWER)

SCREW

FELT

PIN

TUBE

TUBE CLAMP

OIL WICK
HOLDER
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.






BAHES
REF. PART NO.
NO. MBES
01 009048
02 206336
03 004512
04 206337
05 205764
06 205765
07 205467
08 000272
09 259000
10 007093
11 206338
12 206329
13 007027
@3 = R4

@ XXXXXX Ry =R —-YT

FSEHEEHE »n
O H v
IREEANG AN *
e
oo.,.d.

X ¢
o Z

Y

¥ ¥ /6MM
Y /M5

NN EB ST

ez 1| A o I
T AN

v I A

I

HENY AN

3 P
9% AN

X

Y /M5 X 8

54~59 HDHY — I N—YRTHIBEL TSN,

NAME

SCREW (SET)

NUT

SCREW

WASHER

CUSHION RUBBER

LINER

SPACER

ALLEN KEY/6MM
REST BOARD
SCREW

CUSHION RUBBER
TREADLE CHAIN GUIDE
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

INSTALLATION PARTS

Please confirm the correct part by the gauge parts lists on pages 54~59.






RIS
REF. PART NO.
NO. BREF
000486495
000486B9S
000486C9S
01 000503-SA
02 000509
03 004835

04 000505-SA
05 000505ASA

06 000380A
07 201252
08 004803
03 000381-SA
10 000507
11 000382-SA
12007102
13 000512
14 004022

15 000502-SA
16 000504-SA

17 004021

18 004805

19 000383-SA
20 000384

21 004014

22 004803

23 000233-SA
24 004012

25 004803

26 000293A
27T 000293B
28 000293C
29 004012

30 004803

31 000527-SA
32 000527ASA

33 000506

34 004117

35 004805

36 000386
@3 = FSEAT]

@ XXXXXX 34— /=Y TY

Z W

%1 (M) (5&FIxL)
$#I () (4&3)
%1 (#M) (3F1x)
24 v EE (F)

BE &

NETF v b

73545 v b (3&KIY)
7545 v b (2F1)
A

N xS
NAF v P M4

% M

gLva v

= A |
ANAxXY /M6 X 32
B &

L xvY,/M6X10
2% v Fr#E (L)
JaAqg v Fh

¥xv,/ M5EX16
NAEF v b Mb
7545 v b

R -R- 4

Y xvY,/M4X25
NABF v b/ M4

F vy -
ExV,/M4x12
NABF v b M4
S%E®E (5&1)
fEE (4F1)
REE (3F1)

L xvV,/M4x12
NBF v b M4
73545 v b (3FKI)
7545 v b (2F3)
% B R

¥ x Y /M5
NABF v b/ M5
Frv7

Sbwﬁov-yn—liﬁﬁwbr<Féh

NAME

(5-SPOOLS)
(4-SPOOLS)
(3-SPOOLS)
(LOWER)

THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ROD
WASHER

NUT

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND ROD
JOINT
SCREW

NUT

BRACKET

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

THREAD GUIDE BAR
THREAD GUIDE BAR

(UPPER)

(5-SPOOLS)
(4-SPOOLS)
THREAD GUIDE BAR (3-SPOOLS)
SCREW

NUT

BRACKET

BRACKET

THREAD EYELET
SCREW

NUT

ROD CAP

@3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

THREAD STAND

QT.
01
01
01
01 01 01
02 02 02
01 01 01
01 01
02 01
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
01 02 02
01 02 02
01 02 02
01 01 01
01 01 01
02 02 02
02 0z 02
01 01 01
01 01 01
01 01 Ol
01 01 Ol
01 01 Ot
02 02 02
02 02 02
01
01
01
01 01 01
01 01 01
01 01
02 01
03 04 05
01 02 02
01 02 02
01 01 01

Please confirm the correct part by the gauge parts lists on pages 54~59.



WT562:WT542-01




HEH#m (1)

REF. PART NO.
NO. BRES
01 250032-SD
02 250011
*03 250012
04 250013
05 201191
06 240198
07 004539
08 007034
09 204585
®% = FE AT

@ XXXXXX 34— V=Y TY,

Z W

B A Y — ()

B h N —

| =
Evyftx v/ M4
m /s %

FiTE >

IEx Y,/ M5 X6
Y¥xY,/M5X10
B &

S54~59FHDH — U NR—=YRTHEL T RZEW,

NAME

FRONT COVER ASSEMBLY

FRONT COVER
HINGE
SCREW
SPRING

PIN
SCREW
SCREW
WASHER

@3 =Not for sale basically
@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (1)

Please confirm the correct part by the gauge parts lists on pages 54~59.



( gums
FEED MECHANISM

WT562:WT542-02




HEHER& (2)

REF. PART NO.
NO. B mES

01 250033-SD

02 250015
x03 250012

04 250013
05 201191
06 250014
07 004539
08 250050-SD
09 007027
10 206439
11 007079
12 204585
13 206601B
14 007079
15 201914
16 007028
17 206460
18 201913
19 005113
20 005540
21 007080
22 252007A92
23 004501
24 303067
25 007086

26 000257A9S
27 000247-SA

28 000253
29 000270
30 000250
31 001448
32 000251-SA
33 004913
34 000256-SA
35 004012
36 004803
37 000255
38 000252
39 204585
40 303067
41 000226
42 000254
43 005161
44 000253
® - B H

@ XXXXXX 34 — =TT

Stz
NN |V OBNTHN WRNTEHN ENF NV

FHBFT Bm
2 A8
=2
(0] o

N X~ X

/s
|

NN\ TN

=
X
o

N HE R
A A NG
SN

MU
N\ O

HHem

B ooy w@BwiI
Vo NN\ ¥ w\

IO

HEAVF FRHAN

PR
JNTH MPDIZIE T U

K>t

S4~59HDH = NR— Y RTHIELTL 20,

SPECIFIC PARTS (2]

NAME QT.
FRONT COVER ASSEMBLY 01
FRONT COVER 01
HINGE 01
SCREW 01
SPRING 02
SCREW 01
SCREW 02
FRONT COVER (SMALL) 01
SCREW 02
AUXILIARY PLATE/FRONT COVER 01
SCREW 02
WASHER 02
FABRIC GUARD 01
SCREW 02
BRACKET/TAPE BINDER 01
SCREW 02
WASHER 01
CLAMP PLATE 01
SCREW 02
SCREW 01
SCREW 01
LOOPER HOLDER ASSEMBLY 01
SCREW 01
SPRING WASHER 01
SCREW 01
TAPE GUIDE ASSEMBLY 01
TAPE BASE 01
PIN 01
WASHER 01
TAPE DISC POST 01
SCREW 01
BRACKET 01
SCREW 03
HOLDER 01
SCREW 02
NUT 02
BAR 01
SCREW 02
WASHER 02
SPRING WASHER 02
NUT 02
HOLDER 02
SCREW 04
PIN 02

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.



GAUGE PARTS LIST(1)

WT562 Series

¥ ~ | ¢ I £ I ot
o 3 16-085252 401-662262 | d91- 202152
SVOBZIAN 95 950810252 | 95 « ose
163055/52 | 8Y-96ELSZ 491-86216Z | 401-90ZSZ | BYOSIOLSZ | 8YOLOSISZ ave
vo vo vo vez
491-662252 | 491- 202152
so5162 16252 £ss252 9 862652 950110152 | 95 # 95z 2010-Z9SLM
o4 l6-0sssz | 8y 8y 8y evz
SvosziAn oy or or ovz
491-852252 | 491-802252
% “ 2« € o 262
163055152 | ¥2-S6ELSZ 20510152 | ¥2D005.S2 vez
vo v o voe
ors 18-065.52 491-662252 | 401 - 202152
sy 9s 9ca8IOLSZ | 85 ose
163055252 | 8v-96€LSZ 401-8S2/SZ | 491-90ZISZ | BYAOIOISZ | BYOLOSIST 8yt
o e ~ o « ¥oc
d91-6s2262 | d91-L02252
c95252 giss.sz £55252 9 « 652652 gcazlolssz | o5 o 052 8010-29S1M
64 16-0SS.5¢2 8y 8y 8y 8¥e
SvVo8ziAN oy oy [ 2 ore
401-8¢zI52 | 481-90ZIS2
2 & o 2e 262
163055/52 | ¥Z-S6ELSZ ¥2aS10IST | ¥2D0051S2 vzz
o « o « yo # ot
o1 $ 16-055252 491-652262 | 491-1021S2
svaban 9 9svBl0/SZ | 95  # oce
163055/5Z | 8¥-96ELSZ 491-86Z162 | 401-902ISZ | BYVBLOISZ | B¥YDLOSISZ ave
v = o o v voz
491-652152 | 401- 102152
s95152 a1s5262 £65162 9 « 6£2652 9SvLL0ISZ | 95 # o5z VOL0-Z9SLM
a4l 16-0s5152 | 8Y @ 8y « 8 8z
SvosziAn oy or « or « ovz
491-862152 | 491-902152
26 [4 ce (414
163055162 | ¥2-S6ELST Y2VSI0ISZ | ¥2D00SLSZ vez
uvay 1NOY 1004 D0a 900 900 aLvid ¥IA10H "03ds/
F1033IN | HIAVIUS quvne Bommz H34007 ¥3SS3¥d | G334dOL | G334'34I0 | GIFANIVW | I103aN F103aN | 32V | 34x1 aNHOVW
] —HRNLL (BE & (R {5 —\/—1( RO BAXEZE BA¥E — A

=S NR—IFK (1)

WT562 Series

@&@&ﬁ%fm@&

— 54 —




GAUGE PARTS LIST(2)

WT562 Series

vo o v v o voe
oL# 16-06G5.62 491 -292L52 491 -182.52
SVDBZIAN 96 - ¥ESLST 960290252 oS 4141
163055.52 | 8¥-SBELST B¥OLL1L6Z | 8¥O106262 ove
GO6.S2 g166.62 €6S.5C ;1 ceveese 491 -182.52 401 -¥216S2 8y 8y :1 44 O3T0-T9SLM
o3 16-0S6252 | OF-8LELST ovoorILSZ | OF ovz
SY98ZiAN F4 > ” (4 L4 ce ” (414
491-002252 | 401-£21652
163055152 | ¥Z-ELELST YZOBELLSZ | $ZO00SST vzz
vo « o vo voe
oL# 16-0S6.6¢C 491 -292.S¢ 491 - 182252
SVDEZIAN 95 -¥£G6162 968290152 9s « [:1+1 4
163065152 8¥-SBELSC :14: PR YA-T4 8¥010S.S¢ -1 2]
69662 a1s6262 €661SC 8y eveese 4084 - 192252 491 -¥216SC 8y ~ 8r 8ve g320-29S1M
64 18-0SS252 oYy -8.£.152 ovdaoviise oy ove
SVOBZIAN €« 2 2 262
491 -092.52 491 -¢e2l6se
16306S.S2 ¥C-€LlEelSC veaeellse ¥20005.5¢2 ¥ee
1 4] ” 9 ” o " $9¢
oL# 16-0SS.5¢2 491 -292.62 491 - 1€2162
svann 95-¥£5252 9SVI00/5Z | 95 « 9se
163065252 8¥-GBELST 14 J¥AYA-T4 8¥010S.52 2143
sesL52 gissz6z ess.62 oy« 2v265z | 401-102.5Z | 40L-4Z16ST | BY oy 8¥2 V3Z0-2951M
64 16-06G51SC ob-8LE.62 - OpvoriLSe oy ove
SvoOs8zZiAN 28 e e 2ee
491 -092.52 491 -£21652
163065.S¢ ¥Z-€LELST ¥ZV6ELLST ¥20006.52 vee
Hvay INOY 1004 90a v0a 90a avid ¥3G10H "03ds/
TNAIAN | HIQVIULS QavnS J1a3an j84001 ¥3SS3Ud | Q334dOL | Q3344 | QIAANIWW | 31033N TaaaN | OO | a4x0 aNHoVW
1+ —&ONLL (B)E8E _ (RxE44E e Yot I} BO¥T RO¥EZ HOFE J:i20 4 B3 XU

=S N—IR(2)

WT562 Series

f L <

I




GAUGE PARTS LIST(3)

WT562 Series

oTE -
SYDBZIAN 163065252 8¥-90¥6SC 8¥OLLLLSE 8¥D10S.S2 8yt
8y 491 - 192162 491 -¥216SC 8y ~ 1 2 8vc
6 696152 g166.62 €66.52 16-06S.S2 o¥-S0v6se 2veese ovooriise oy « ove 0420-Z9SLM
SVOEZLAN € =« 2w 2 o 262
491 -0982.52 491 -£21652
163065252 ¥Z-v0o¥6se L (4e] 1A ¥1-14 ¥2000s.52 yee
o ¥ ]
SVDEZIAN 163065252 8¥-00¥6S2C 8¥a.l.l1162 840106162 8yt
8y 491 -192L52 491 -¥216S2 8y ~ 8y 8¥e
o ¥ 595252 aiss5z £s5262 16-0S5.52 | O¥-SO0¥8SZ 2ve6se ovaovisz | oy ovz 8420-Z9SLM
SvoszZiIAN 2 e ee 2ee
491-00225Z | 401-£21652
16305S.S¢ e -yo¥6sc yeaeellse ¥2000S.52 vee
oTE 1
LI 163055.52 | ©¥-90¥8SZ B¥VLL1SZ | 8¥OL0SISZ 8¥e
8y 491 -19¢2152 491 -¥2l6se 8y 8y 5144
64 696152 k: (317414 €66.62 16-06S.92 ov-sovese cyeese orvoviise oy ove V420-T9SIM
SVO8ZIAN & = 2w 2« zez
401-002257 | 491-£Z1662
1630S5.5¢C ¥e-rovese yeveellse ¥¢000S.S2 444
uvay 1NOHA 1004 500 500 500 aLvid H3QI0H "03ds/
FNAIIN | HIAVIHS QuvNS 31G3aN g84001 ¥3ISSIYd | G333dOL | Q3I4 A4 | GIFANVW | 31033N 03N | FOYO | 3440 aNHoww
B —&6NLL (B2 _ ((R) X435 e Yomd || ROXT ROAXEE BO¥E o3 &1z G—L EH

=S N—IK(3)

WT562 Series

f

L </

L4

=)

- 56 —




GAUGE PARTS LIST(1)

WT542 Series

g—=TR—IFK (1)

WT542 Series

¥ e ¥ ot
oL ¥ 16-055262 401-852452 | 401-202L52
s 95 « 950810262 | 96 ose
1630S5.52 | B¥-BBELSZ 401-852457 | 481-8025Z | 8¥OBLOLSZ | 8¥OLOSLSZ 8yt
o vo vo o« voz
401-862267 | d91-202262
- gissLsz £65262 o # 662652 95010262 | 986 « 952 2010-ZrSLM
64 16-06S.S2 8y 8y 8y « 1 44
SvoszIAN or # o0 o orz
401-852£67 | 491-002252
2« 2 2« 262
163055.62 | ¥2-166L62 20510152 | $2000SL5Z vez
vo vo o voe
oL 16065252 401-662,57 | d91- 202252
v 9~ 9c@BlOLSZ | 85 « ose
16305562 | 8¥-866L52 401-852/57 | 491-802/SZ | 8YAGIOLSZ | BYOLOSISZ 8yt
¥ 9 e yo2
401-862257 | d91-202252
- 155262 £65252 95« 6£2652 osazlolsz | 95 « 952 8010-2Z¥SLM
6# 16-06S.S2 8F 8y 8y 82
SvosziAn ov or « or ovz
401-852.67 | 401-902L62
26 ce 4 ee 2ee
163055252 | ¥Z-L6€LST $28510/52 | ¥2DO0SLST vzz
o o ¥o v ¥oc
oL s 16-085252 401-652.52 | d91-202162
v oc 9svBlOLSZ | 95  # oce
163055/52 | 8¥-86ELSZ 401-8S2/67 | 401-902/SZ | BYVBLOLSZ | 8vOLOSISZ ove
vo o o vo vo2
401-862252 | d91-102252
- aiss.sz £s5262 95 « 862652 osviloLsz | 85 952 VOL0-Z¥SiM
o 16-055252 | 8% 8 8y 8¥2
SVDBZIAN or « o or « vz
401-862.57 | 491-802L52
2w [4 S 4 (414
16305562 | ¥2- 166252 ¥ZVSL0LSZ | 20005152 vzz
uvay LINOH 1004 900 v0a 900 aLvid HIG10H "03ds/
F1033N | HIAVIHS QuvNS 1a3aN fado01 ¥3SSIWd | 0334dOL | Q334440 | QIIANWW | 31033N ;aaaN | OO | g4a anHowK
# —&RINLYE (B)x i ‘ (R)x 42 o ot BOART HBOXEE BO¥FE .2 B8 G4 A

f U <

I S

- 57 -



GAUGE PARTS LIST(2)

WT542 Series

e ¥o o ¥9¢
- 16-0s5252 401-202252 | doL-1£2LST
SvabmAn 95- 565262 esoL00.52 | 85« ose
16305552 | BY-BEELSZ 8¥OLLLIST | 8YOLOSLST ove
- a1ss252 £ssL52 8 zveesz | d91-102u5T | doL-vTi6SZ | 8y o o 8¥z 0320-Z¥SLM
- 16-065.52 | O¥-LBELST ovooriIsz | o o ovz
SVOBZIAN 2 # ZE o« ze o zez
491-002252 | d9L-£21652
163055252 | ¥Z-98ELST YZOBELLSZ | ¥2D005.5Z vez
o« o . v o voe
oL # 16-0s5252 401-202252 | d91-162L52
SvabtAn 95 - SE5252 9sa00.6z | 05 ose
163055/52 | 8Y-8BELST SYALILIST | B¥OL0SIST ave
- f1ss252 gssL62 o~ 2¥26Sz | 401-102ISZ | A91-¥ZN6SZT | BY oy« evz @3z0-zysIM
- 16-0S5.52 | O¥-186252 ovgoyissz | ov ovz
SVOBZIAN 2« o e« 2ez
491-002252 | 491-£Z1652
163055252 | ¥Z-08ELST ¥ZEBELLST | $ZO00SLST vez
¥ ¥o e voe
oL § 16-055252 401-202L57 | d91-1E2LST
svoedn 05 - 565262 osvzoolsz | 95 ose
163056262 | 8¥-88EL6Z BYVLLLIST | 8¥OL0SLST 8¥e
- giss262 ess.52 oy zveesz | doi-1ezusz | doi-v2iesz | ey o 8y 8¥z vaz0-Z¥SIM
- 16-0G5.52 | O¥-L8ELST ovvoviisz | oy ovz
SVOBZIAN 26« e - 2 o 262
491-002.57 | 491-£21662
163055.52 | ¥Z-9BELSZ ¥ZVeELLSZ | $20005162 vez
Hvay INOH 1004 90a 90q v0a aLvid HIA10H "03ds/
TNAIIN | HIAVIHDS QUVNS 396338 gRd001 ¥3ISSIWd | 43IAOL | 434410 | QIIANIVN | F1033N FigaaN | IOV | 344 anHovm
# —&RNLYE (BIxiE w ()45 M= BROFT BOXEE HAOEE i A

H—SNR—IRK(©2)

WT542 Series

f L <

VRN




GAUGE PARTS LIST(3)

WT542 Series

m&ww— A0 16305552 | 8Y-60P6SZ 8¥OLL1ISZ | 8FOLOSLSZ 8y
gy 491-102252 | dOL-42165Z | 8¥ gy vz
- - aiss162 £65252 18-0S6/SZ | Ov-8O¥ESZ zvzese ovoovkLSZ | OF ovz 0420-Z¥SLM
SVOEZIAN % & & zez
491-002.52 | 491-£Z1652
163055252 | ¥Z- 109652 YZOBELLSZ | ¥2000615Z vzz
w«%vw%_ A0 163055.52 | 8Y-60¥652 BYSLI1ISZ | 8YDIOSIST 8ve
gy » 401-192.S2 | 49L-V2165Z | BY gy 8vz
- - 155252 geeLez 18-0662SZ | O¥-BO¥BSZ zZvzesz ovaovizsz | oy orz G420-ZVSIM
SvoszLAN & e o &« zez
491-002/5Z | 491-£2185Z
1830S5.6Z | ¥Z-L10¥8SZ YZEBELLCZ | $2D00SLSZ vez
mﬁ_ww% n 18306562 | BY-60¥BSZ BIVILLISZ | 8¥DL0SISZ 8ve
gy« 401-192262 | 491-$216SC | 8 gy« 8re
- - a1s5252 £86252 18-0S5.SZ | OV-BOYSSZ zvz6se ovvovLISZ | oV  # ovz V4Z0-ZYSIM
Svoszian € w € - e zez
491-002.5Z | 491-£21852
163055252 | ¥Z-L0¥6SZ YZVELLSZ | $2D00SLSZ vzz
yvay 1NOHd 1004 v0a D04 904 alvid H3A10H *03ds/
TGIIN | HIAVIUAS auvIS IaN gRd001 ¥3SSIMd | Q3IAdOL | 0334440 | QIIANIVW | T1033N gaaN | 3P0 | 3440 anHoww
# —GONLL (B)EE _ (1) x4 =\ /= BO¥T BOXER ROZE L U

D VACVE )

WT542 Series

f L <

TR K

- 59 —




WT562-01CA,CB,CC

B=I—1—y FRIRER
GAUGE PARTS
CONSTRUCTION CHART

NG = NG
2.4 257500024 i 4.8 257501048
3.2 257500082 5.8 257501056
4.0 257500040 6.4 257501C64
4.8 257500048 <H
5.6 257500056 o
8.4 257500064 ¥
—>—+—NG
I 1
I | | 1
NG NG NG NG
2.4 257015 (A*B+C) 24 5.8 257017 (A*B*C)56 4.8 257016 (A°B-C)48 5.6 257018 (A*B+C)56
3.2 257015&» *C)32 8.4 257017(A°B<C)64 6.4 257018 {A°B:C) 64
4.0 257015(A°B°C) 40
4.8 257015(A*B:C) 48
© © © ©

1] Z

Il 74

- P

1

AN

© Chunn © ©)
A Type B Type C Type A Type B Type C Type A Type B Type C Type A Type B Type C Type
S T W T W W e e ek v
Hero ~Heap s Horo L2 Y 05 et ez »»Lm 20
L | I
1 1 l
257208-16F 257207-16F
[ . ) 257258-16F 257259-16F
R
COMMON PARTS F [E
= 1H izg t H i—:§
257565 (WT562) - -
g e)ﬁ 250238
257550-91 {8 (Standerd)
257550E81 —
3%3}(3-noedle)NG=4.3
2%# (2-noedle)NG=2.4 ug
I 1 1 ) |
I ' ]
NG NG
2.4 257305-24 4.8 257398-48
9.2 257865-82 5.6 257396-56
4.0 257395-40 8.4 257396-684
257553 4.8 257305-48
5.8 257395-56
8.4 25739584
2575518
~ 4 1 ¥
WT562-01CA,CB,CC WT582-01CA,CB,CC
X 2242320240248+256°284 X 348356°364
W i I
MACHINE NEEDLE PLATE
WT562-01CA ATYPE
WT562-01CB B TYPE
WT562-01CC CTYPE




WT542-01 CA,CB’CC :;ué : :;-;_ stmsza

CONSTRUCTION CHART

NG NG
2.4 257500024 4.8 257501C48
3.2 257500082 5.8 257501C56
4.0 257500040 8.4 257501064
4.8 257500048
5.6 257500056
8.4 257500064
] |
| | | i
NG NG NG NG
2.4 257015(A-B’C)24 5.6 257017(A-B°C) 56 4.8 257016 (A-B-C) 48 5.6 257018 (A°B-C) 56
3.2 257015(A°B+-C 6.4 257047(A*BC) 64 6.4 257018 (A°B<C) 84

4.0 257015 (ABe 40
4.8 257015(A°BG) 48

"o o~ Tw o
f %i Hﬁ{ ﬁf
© " © - © ©

A Type B Type C Type A Type B Type C Type A Type B Type C Type A Type B Type C Type

P

AN

i 1 |
257206-16F 257207-16F
I B < B

: i B -
| | | |
257258-16F 257259-16F
| | | |

I T I
! ' |
NG NG
2.4 257397-24 4.8 257308-48
3.2 257307-32 5.6 257398-56
40 8.4 257368-64
4.8
5.8
6.4
(o]
o
T ¥
WT542-01CA,CB,CC WT642-01CA,CB,CC
X 2249232:240+248256°264 X 348356364
I # W
MACHINE NEEDLE PLATE
WT542-01CA ATYPE N—r8— HZROHEBHL TS,
WT542-01CB B TYPE See page 44 for the looper and needle guards.
WT542-01CC CTYPE

— 61 —




WT562-02EA,EB,EC

F—S—i3—y FIUREE

GAUGE PARTS

CONSTRUCTION CHART

2.4 257500024
3.2 25750032
4.0 257500C40
4.8 257500C48

2 4 257139 (A-BC) 24
3.2 257139 (A°B-C) 82

e

N

A Type B Type C Type

|

259123-16F

R

LT

| Binadieeniang

i

257260-16F

™ B

NG

©

!

AType  BType

4.0 257140(A+B+C)40
4.8 257140(A-B-C) 48

e

C Type

|

2

| LIBt

£

124-16F

p———
TOTOTIT

257261-16F

= B

250242

2.4 257373-24
3.2 257378-32

L)
WT562-02EA EB,EC
X 2244232

I | i &

MACHINE NEEDLE PLATE
WT562-02EA ATYPE
WT562-02EB B TYPE
WT562-02EC CTYPE

4.0 257378-40
4.8 257378-48

0]
[y

@n

2

WTS562-02EA,EB,EC
X 240:248

W—=R—= 27y ¥— HZIBOHERBL T I,

See page 44 for the looper , spreader and needle guards.



WT562-02EA ,EB,EC

F—J—n—y FIRRER

GAUGE PARTS
CONSTRUCTION CHART

NG
4.8
5.8
64

257501C48
257501656
257501C64

NG
4.8 2571177(A-B:C) 48 5 8 257087 (A*B*C) 56
6.4 257067 (A-B-C) 64
© _ ©
7—NG <7—NG
| 7 ]H
A Type B Type C Type A Type B Type C Type
o e v 5 o o b ks i o
10 Haso 35 He-1.0 2.0 —te3.5
259124-16F 257281-16F
I‘J [=ESE =
257261-16F 257262-16F
s 1.8
NG NG
4.8 257385-48 §.86 257534-56
6.4 257534-84
T
WT562-02EAEB,EC WT562-02EA EB,EC
X 348 X 356364
B #t |
MACHINE NEEDLE PLATE
WT562-02EA ATYPE V== 27Uy F— $HRBOREBRLTI S0,
WT562-02EB B TYPE See page 44 for the looper , spreader and needle guards.
WT562-02EC CTYPE




WT542-02EA,EB,EC P

CONSTRUCTION CHART

2.4 25750024
3.2 257500082
4.0 257500C40
4.8 257500048

1 1
NG NG
2.4 257199 (A°B+C) 24 4.0 257140 A-B-cm
3.2 257199 (A'B-C)$2 48 257140 (A'BC
© ®

e 7

T oL

A Type B Type C Type A Type B Type C Type
250123-16F 250124-16F
H] A 1 B

] il

LU T

[Emminseaal

i
l

257260-16F 257261-18F

o B ™ B
|

NG NG
2.4 257388-24 4.0 257387-40
3.2 257986-42 4.8 257387-48

T T
WT542-02EA,EB,EC WT542-02EA EB.EC
X 224232 X 240248
I | & IR
MACHINE NEEDLE PLATE

WT542-02EA ATYPE N—r3— §RIFOHEBRBL T LI,
WT542-02EB B TYPE See page 44 for the looper and needle guards.
WTS542-02EC CTYPE — 64 —




YoY=rt—y FEMHE

WT542'02EA!EB! EC | GAUGE PARTS

CONSTRUCTION CHART

NG
4.8 257501C48

5.6 257501C58
6.4 257501C84

NG

4.8 257177 (AsB+C) 48

e

AN

©

A Type B Type C Type

|

PJ:

LELIIT

i

259124-16F

=

-

257261-16F

o B

50 257087 (A-B+C) 56
8.4 257087(A*B:C) 64

-
il

A Type B Type C Type

|

®

257281-16F

P

inaet

g

257262-16F

o B
|

256242

NG

4.8 257388-48

L]
WT542-02EA EB,EC
X 348

M it &

MACHINE NEEDLE PLATE
WT542-02EA ATYPE
WT542-02EB BTYPE
WT542-02EC CTYPE

5.6 257535-56
6.4 257535-64

WT542-02EA EB,EC
X 358364

N—3— SIS0 HEBRUL T HEE W,
See page 44 for the looper and needle guards.



WT562-02FA,FB,FC e

CONSTRUCTION CHART

NG
4.8 257501048

2.4 257500024
3.2 257500082
4.0 257500C40
4.8 257500048

C |
NG NG NG
2.4 25T130(ABC)24 4.0 257140(A:B+C) 40 4.8 25TITT(ABC) 48
3.2 257139(A-B+C)s2 4.8 257140 (A-B-C) 48
© © ©

Iy 7 U%f“

ok o @

A Type B Type C Type A Type B Type C Type A Type B Type C Type
CEmEImER || EEmEEmEE | e
He10 a0 Pl 1,0 20 —te3.5 He10 20 35

250123-16F ) 259124-16F

11
11
TIT

E
i i

=

LTI

Iy

| iR san Al

I I I

257260-16F 257261-16F

o R = B

259242

T
NG NG NG
2.4 250404-24 4.0 259405-40 4.8 250408-48
8.2 250404-32 4.8 250405-48

-.I’T‘ Q

o

(|1 o \°

@

T T T
WT562-02FA FB,FC WT562-02FA,FB,FC WT5682-02FA,FB,FC
X 224232 X 240248 X 348
W i it R
MACHINE NEEDLE PLATE

WT562-02FA ATYPE W=rtm 2T Ly ¥ — 30 HEBRL T &0,
WT562-02FB B TYPE See page 44 for the looper , spreader and needle guards.
WT562-02FC CTYPE




WT542-02FA,FB,FC

NG

2.4 257500024
8.2 257500082
4.0 257500C40
4.8 257500048

H=I—18—=Y RIIMEE

GAUGE PARTS
CONSTRUCTION CHART

NG
4.8 257501C48

I |
NG NG
2.4 257138(A+B*C)24 40 257140 (A°B-C) 40 4.8 257177(AB:C) 48
3.2 257138(A-B<C)32 4.8 257140(A°B+C) 48
© © © ___
NG NG < NG
Il Ill7 Il 7
'
AType B Type C Type A Type B Type C Type A Type B Type C Type
Het0 20 ——te$ He-10 He20 Fleas He-1.0 Hego o35
250123-16F 250124-16F

InT

| HETTIOAN

=

T

=

2
i

=

257260-16F

= A

257261-16F

= B

I

2.4 250407-24
3.2 250407-32

NG

4.0 250408-40
4.8 250408-48

NG
4.8 250408-48

] 1 ]
WT542-02FA,FB,FC WT542-02FA,FB,FC WT542-02FA,FB,FC
X 224232 X 240-248 X 348
L S ] I
MACHINE NEEDLE PLATE
WT542-02FA ATYPE N=3— HZRBOHEEBRL T LI,
WT542-02FB B TYPE See page 44 for the looper and needle guards.
WT542-02FC CTYPE




EPEGASUS
SEWING MACHINE MFG. “F
COo.,LTD.

Cat. No.9715 April, 1995
© 1995 PEGASUS SEWING MACHINE MFG. CO., LTD.



	WT500
	INTRODUCTION
	TABLE OF CONTENTS
	MACHINE BED FRAME
	LIST

	COVER(1)
	LIST

	COVER(2)
	LIST

	CRANKSHAFT DRIVE MECHANISM
	LIST

	ARM SHAFT MECHANISM
	LIST

	NEEDLE DRIVE MECHANISM
	LIST

	NEEDLE GUARD MECHANISM
	LIST

	LOOPER DRIVE MECHANISM
	LIST

	FEED MECHANISM(1)
	LIST

	FEED MECHANISM(2)
	LIST

	TOP FEED MECHANISM(1)
	LIST

	TOP FEED MECHANISM(2)
	LIST

	TOP FEED MECHANISM(3)
	LIST

	PRESSER FOOT MECHANISM
	LIST

	SPREADER MECHANISM
	LIST

	THREAD TENTION MECHANISM
	LIST

	NEEDLE THREAD & SPREADER THREAD HANDLING
	LIST

	LOOPER THREAD TAKE-UP MECHANISM
	LIST

	LUBRICATION MECHANISM(1)
	LIST

	LUBRICATION MECHANISM(2)
	LIST

	LUBRICATION MECHANISM(3)
	LIST

	H.R.DEVICE
	LIST

	INSTALLATION PARTS
	LIST

	THREAD STAND
	LIST

	SPECIFIC PARTS -01
	LIST

	SPECIFIC PARTS -02
	LIST

	GAUGE PARTS LIST(1)
	GAUGE PARTS LIST(2)
	GAUGE PARTS LIST(3)
	GAUGE PARTS LIST(1)
	GAUGE PARTS LIST(2)
	GAUGE PARTS LIST(3)

	WT562-01CA,CB,CC GAUGE PARTS CONSTRUCTION CHART
	WT542-01CA,CB,CC GAUGE PARTS CONSTRUCTION CHART
	WT562-02EA,EB,EC GAUGE PARTS CONSTRUCTION CHART
	WT562-02EA,EB,EC GAUGE PARTS CONSTRUCTION CHART
	WT542-02EA,EB,EC GAUGE PARTS CONSTRUCTION CHART
	WT542-02EA,EB,EC GAUGE PARTS CONSTRUCTION CHART
	WT562-02FA,FB,FC GAUGE PARTS CONSTRUCTION CHART
	WT542-02FA,FB,FC GAUGE PARTS CONSTRUCTION CHART
	BACK

